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Points For Attention
1. This test report shall not be valid if it is not stamped with this Company special seal or data
modification for the test report. |

2. Any dissidence with the test results in this report should be submitted to this C6mpany within
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15 days from the date of receiving the report.
3. As for entrusted inspection of sample supplied by client, this Company is only responsible for
the test results of the sample, which are used to provide the client with a good understanding of the
sample quality.

4. This test report shall not be reproduced in any way without permission. The copy of the test
report shall be reproduced in full and shall be valid after confirmed by this Company for affixing
the special seal of test report.

5. The remaining samples of the test must be taken back within three months or shelf life
whichever is shorter from receiving this test report. Those which are overdue to be taken back will

be dealt with in accordance with this Company’s regulations.

Company address: C301-C314, Unit C, 3/F., Unit D, Xingye Building, 97-1 Linghu Avenue,
Xinwu District, Wuxi City, Jiangsu Province

Postal code:214000

Telephone number:0510-85385997, 0510-85387433 . 0510-85384551

Fax:0510-85387433



